Page 1 Parts List for BG-10 (K8220) 26/06/2017

Assembly
of Eyeshield

Parts list of eyeshield

Ref. No. Description Q'ty.

D1 Eye Shield

02 Screw 3/16 24NC x 7/16"
D3 Hex. Bolt MEx 1P x 8

D4 Hex. Bolt 1/4 20NC x /2"
D5 Washer ¢6.4x¢18x2
D6 Wing Nut 1/4-20NC

D7 Right Support Plate

D8 Bracket

D9 Washer ¢5.3x¢12.4x0.8
010 Spring Washer 1/4

D11 Hex. Nut 3/16-24NC

D12 Left Support Plate

— kAR N LMD RN



26/06/2017

Parts List for BG-10 (K8220)

Page 2

M3IA papojdx3-



26/06/2017

Parts List for BG-10 (K8220)

Page 3

Jaysemm 99 19g 1addo) SY uld aping 61

llog "xeH g9 J1SYSBM "1X3 44 I1aysep gL

I8A0) apIg ¥9 NN "XaH (18 4 Hog 'xaH Ll

pieog Buiim €9 HAN v (ubry)

Mal12g Z9 jpggny JPWwWolg 8¢ 1809 Buiuug Jamon 9l

J8ysem L9 [8aym Buipulig 8¢ yog ‘xsH Gl

3je|d aseg 09 peasyl ya7-InN yeys A 1s84j00) 14"

19N "X8H 65 Jano) Buipuug Jamon 9¢ (1uBry) sjqey 1sa1j004 €l

Ma10g 86 (1437) a|1qe}1594j00) Se Hog "xoH 2l

layseps Buudg .S (197) Jan0n Buipuns Jaddn e aeid Bunosuuon LL

10109)01g PROLIBAD 9g ue £ Jarog Buipunug Jaddp 1]

MmaI10g GG 1010y rA> Jaysepn 6

pioJ Jemod 12" 101815 LE INN "XaH 8

jol|8y ueng €S Buisnoy Jojelg o€ INN Heysg yi

MaI13g 25 Bunieaqg jreg GZ 1Bysem 9

ale|d Buixi4 K= yoddng ve M310G 198 S

aseg Buipuun 0S raysepn bundg £z 3o0|1g 9oue|eg t

Hog "XaH 6% mannsg 2z abuer4 Buioue|eg £

maI0g )88 8P iog ‘xeH 1z 1aaym Burpuns [4

JBYSEAA "JU| 9v ajeld buioig 1, 0¢ Jsysep 2s1Q L
sweN sled "ON "Joy aweN spued "ON "9y awe\N sjied "ON “joy

}SI'] siled




Page 4 Parts List for BG-10 (K8220) 26/06/2017

Cabinet Workstand (Optional)

Unpacking and
checking list

Ref. Parts Name '
No. /Description Q'ty

Stand 1
Bottom Plate 1
Hex Bolt (M8x20L) 8
Spring Washer(M8) 12
Washer (M8x30x3t)
Washer (M8x18x2t)

Hex Bolt (M8x40L)

—

4

8

4

Cooler Boxer 1

Screw (M6x16) 2
~ Washer (M6x16x2t) 6

4

4

1

4

coool_-xlmcn-hc»r\)'

=y
o

Spring Washer (M6)

—
I\)_\.

Hex Bolt (M6x12L)
Stand Top
Hex Nut(M8)

—a
w

-
4

[w]






